

INFUSION\* Phone: 1-800-809-1265 Fax: 1-866-872-8920

Referra	al Status:	MRN:				
	New referral	Order change			Order Renewal	
Patient preferred clinic:						

PAT	IENT DEMOGRAPHIC	CS:																	
Date of Referral:							Patient's Phone:												
Patient Name:							Address:												
Date of Birth:								City, State, Zip:											
Height in inches: Weight: LB or KG						Gender: Allergies: See list NKDA													
				ND		DD													
DIA	GNOSIS: (PLEASE CO					"DIGITS	TO CON	IPLET	E ICD 10 FOR BIL	LIN	G)								
	G35 - Relapsing Remittir																		
	G35 - Primary Progressiv	ve N	/lultiple S	Scler	osis														
	Other.																		
REQ	UESTED DOCUMENT	AT	ION:			PREVIOUS	SADMIN	ISTRA	TION: HAS THIS PA	TIE	NT TAKEN	TH	IIS MEDI	CAT	TION BEF	ORE?			
1	Insurance information					IF NO:		IF YE	S:										
2	Most recent History & Ph	History & Physical				PLEASE STA		LAST	LAST INFUSION DATE:										
3	ull medication list				REQUIRED WASHOUT FROM PREVIOUS THERAPY:	NEXT INFUSION DATE:													
4	Tried and failed therapies					IF ORDER CHANGE:													
5	Quantitative Serum Imm	scre	ening	1		Continue current order until insurance approved													
6	REQUIRED: HBsAg, an	QUIRED: HBsAg, anti-HBc, and anti-HBs						Continue cu	ırre	nt oraer	un	itii insu	ran	ice appr	ovea				
	DICATION ORDERS:																		
	: Patient may be ineligible to re pration neurological changes, a				if receivi	ng antibiotics	for active in	ectious	process, antifungal thera	ру, а	ctive fever a	nd/o	r suspected	d infe	ection, new c	onset or			
	EDICATION TO BE ADMINIS				ES PRIOR	TO ADMINIS	STRATION	AS SELE	CTED										
*Per	FDA labeling, Acetaminop	hen	PO, Dip	henl	hydrami	ne IVP, and	Methylpre	dnisol	one IVP is suggested	prior	to infusion	1							
	Diphenhydramine		25mg	5	50mg				Acetaminophen		325mg		500mg		650mg	1000mg			
l .,,	Methylprednisolone		40mg	1	125mg	Other:			Famotidine		20mg		40mg						
IV	Famotidine		20mg	4	40 mg			РО	Diphenhydramine		25mg		50mg						
	Other:								Fexofenadine		60mg		180mg						
MEDICATION/FREQUENCY:									Cetirizine		10mg								
Induction: Ocrevus® 300mg IV in 250ml NS to be infused over								Loratadine		10mg									
	2.5 hours or longer per step protocol at week 0 and 2 weeks								Other:										
	Maintenance: Ocrevus		•			•		SPEC	CIAL/LAB ORDERS	<u> </u>									
F	ollow each infusion with	a (	1) one-h	our	post ob	servation p	eriod.												
MAI	NTENANCE INFUSIO																		
	Infuse maintenance d				-														
	Infuse maintenance d																		
	Prescriber	to ı	monito	r pa	tient fo	or symptoi	ms of HB		ection and reactive										
								•	Refills x 12 months				herwise	her	e:				
			*Ma	inte	enance	dosing is s	cheduled	1 6 m	onths from initial 0										
LINE	USE/CARE ORDERS	:							ADVERSE REACTION & ANAPHYLAXIS ORDERS:										
Start PIV/Access CVC								Administer acute infusion and anaphylaxis											
Flush device per facility standard flushing procedure								medications per Paln reaction orders, whic											
									or scan here.	II Ca	n be lound	al (	oui websi	ıe		STORE THE			
DDE	COLDED INFORMATI		l.												O1L	DOLLE LEE 1.			
PRESCRIBER INFORMATION:									PHONE										
PROVIDER NAME:								PHONE:											
ADDRESS:								FAX:											
CITY, STATE, ZIP:									NPI:										
PRE:	SCRIBER SIGNATURE	: (1	No star	mp s	signatı	ures)								DA	TE				
	Dispense as wri	tter	n/Brand	me	dically	necessary				S	ubstitutio	n p	ermitted						